
NOAA Technical Report NMFS 47

Reproduction, Maturation,
and Seed Production
of Cultured Species

Proceedings of the Twelfth
U.S.-Japan Meeting on Aquaculture,
Baton Rouge, Louisiana,
October 25-29, 1983

Carl J. Sindermann (Editor)

February 1987

U.S. DEPARTMENT OF COMMERCE
National Oceanic and Atmospheric Administration
National Marine Fisheries Service



NOAA TECHNICAL REPORT NMFS

The major responsibilities of the National Marine Fisheries Service (NMFS) are to monitor and assess the abundance and geographic distribution of fishery resources, to

understand and predict fluctuations in the quantity and distribution of these resources, and to establish levels for their optimum use. NMFS is also charged with the development
[...]
In a strict sense, water which has been reconditioned and recycled
may be considered a water source. It is often feasible to justify the
added expense of reconditioning water for reuse, and in many cases
the same water may be recycled as many as ten times before it is
discharged (Piper et al. 1982). Water may be recycled for a variety
of reasons: The quantity of source water may be insufficient, or
the quality may not come up to the desired standards. The cost of
treating hatchery effluents is reduced considerably when the same
water is used several times before discharge. Continuous quality
control and sterilization of fresh incoming water may be expensive
(Piper et al. 1982).

Suspended solids

Suspended solids are those having a particle diameter >0.001 mm
(Metcalf and Eddy 1972). This includes solids which will settle out
in an Imhoff cone within a 60-rninute time period. Settleable solids
are those having a particle diameter >0.01 mm (see Fig. 1). Those
suspended solids having a particle diameter between 0.01 and 0.001
mm will not settle and must be removed from water by other means.

68



Colloidal solids

Colloidal solids are those classified as having a particle diameter
between 0.001 and 0.000001 mm (Fig. 1). The colloidal fraction
cannot be removed by settling and must be removed from water
by coagulation, chemical precipitation, biological fIltration, or other
means.

Dissolved solids

Dissolved solids are those classified as having a particle diameter
<0.000001 mm (Fig. I). The dissolved solids consists of both
organic and inorganic ions and molecules that are present in solu
tion in the water. These may include metals such as copper, iron,
and zinc, toxic organic molecules of herbicides and insecticides,
un-ionized ammonia, and other substances harmful to fish.

Turbidity

Turbidity is a measure of the light-scattering properties of water.
Colloidal particles, matter suspended in the water, and algae general
ly all contribute to turbidity. Turbidity may be present in water from
any source, while larger particles such as silt may be present only
in rivers and streams.

The most common method of reporting turbidity is in Jackson
Turbidity Units (JTU's). One JTU = 1 mg/L of turbidity as
measured on a silica scale. Silica was chosen as the means to express
turbidity with 1 mg/L of Si02 equivalent to one unit of turbidity
(Sawyer and McCarty 1978).

EFFECTS OF
SOLIDS AND TURBIDITY _

Relatively large quantities (500 to WOO mg/L) of suspended material
may be tolerated by fish for short periods of time with minimal
effects; however, long-term exposure to certain types of suspended
material may cause clubbed gills in some species (Bell 1973). Fish
culturists have noted evidence of gill irritation in trout and salmon
fingerlings held in turbid water, and this is considered a common
avenue of infection by fungi and pathogenic bacteria (Bell 1973).

Fine materials such as silt are detrimental to hatcheries since they
may coat eggs, thus reducing or eliminating the necessary oxygen
exchange. Salmonid eggs may suffer mortalities up to 85 % if
15-20% of the void spaces between eggs are mled with sediment
(Bell 1973). This smothering effect may also promote development
of fungus on the eggs. Silt and other fine settleable material must
be removed from hatchery water before it enters the hatchery.

Turbidity may result from industrial or domestic waste discharges
or it may be caused by living organisms including phytoplankton
and zooplankton. Turbidity caused by plankton is generally desirable
in growout ponds, but algae should not be allowed to enter the
hatchery since it will clog pumping and piping systems or fIlters.
Turbidity resulting from humic substances is generally not harm
ful to fishes, but such waters usually have low pH, low nutrient
levels, and limited light penetration ability for photosynthesis (Boyd
1982).

Turbidity resulting from suspended clay particles is extremely
undesirable. This type of turbidity occurs to a large extent in ponds,
such as in South Louisiana, due to the high clay content of the soil.

69

Behavioral changes occur in fish exposed to clay turbidities >20,000
mg/L, and appreciable mortalities result when clay turbidity reaches
175,000 mg/L (Boyd 1982).

Other harmful effects of high turbidity are the diminished oxy
gen-holding capacity of the water and the difficulty of water disinfec
tion. This second point is especially apparent where ultraviolet (UV)
radiation is used to disinfect water. The lethal dosage of UV radia
tion required to kill microorganisms in water is a function of several
factors: microorganism species, water depth (or thickness of water
film), turbidity, and exposure time (Wheaton 1977). Turbidity not
only reduces light penetration into the water, it also shelters
organisms from exposure to UV light.

SOLIDS AND TURBIDITY REMOVAL _

A variety of treatment processes are available to the fish culturist
for the removal or reduction of solids and turbidity from water.
The choice depends largely on such factors as water quality before
treatment, degree of required cleanliness, site limitations, and capitol
investment required.

Screening

Large objects and particles such as twigs, branches, and stones may
easily be removed by a screening process. The screen may be placed
over the intake pipe (Figs. 2a and 2b), or a screen or bar rack may
be placed within a channel coming into the hatchery (Fig. 3). The
screening device may be a simple mesh screen or bar rack which
requires periodical hand cleaning, or it may be a more elaborate
self-cleaning mechanical bar rack such as used in water treatment
or sewage treatment plants. For a complete discussion of screens
and bar racks, the reader is referred to Metcalf and Eddy (1972)
and Wheaton (1977).

Stationary screens are seldom used to trap particles < 1. 5 to 3
mm diameter (Wheaton 1977). Rotating microscreens may be used
to remove particles as small as 5 1.1 (Piper et al. 1982).

(a)

SCREEN

(b)

Figure 2-Screens over intake to (a) pump and (b) pipe.



Figure 3-Fixed screen across a channel.

Sedimentation

Particles too small to be screened, such as pebbles and sand, having
a density greater than water may be removed readily by allowing
them to settle by gravity in still or slowly moving water in a
sedimenation basin or "grit chamber." There is an unlimited
number of basin design configurations from which the culturist may
choose, but the horizontal rectangular basin, with or without self
cleaning devices (Fig. 4), is probably the most widely used (Wheaton
1977). Grit chambers, as they are known in the wastewater treat
ment industry, are basins in which larger, more dense particles will
settle out within a short period of time. Generally a retention time
of 15 to 60 minutes is sufficient to settle out the larger particles
(Bell 1973; Liao et al. 1972). Therefore, basins must be designed
to provide the particle with the proper amount of time to settle.
For example, if the water flow rate is 100 m3/minute, then a basin
having a volume of 6,000 m3 is required to provide a retention
time of 60 minutes.

For very small particles, a settling time of several days or weeks
is often required. Therefore, land space must be available to pro
vide large enough settling basins, or else some other means of
removal must be available.

Sedimentation basins are generally divided into four zones or areas
(Fig. 5): inlet area; settling area where particles settling occurs;
sludge area where settled particles accumulate; and outlet area. The
inlet and outlet areas are separated from the settling area by baffles
to provide a quiet zone in which particles can settle out with a
minimum of disturbance. Sedimentation basin effectiveness is
strongly influenced by each of the four areas and by interaction
between areas. For example, if the water flow rate through the basin
is too high, sedimentation will not occur.

Particles with a density less than the water in which they are
suspended will not settle out regardless of the time allowed. These
particles may be removed by one of two methods: coagulation or
chemical precipitation. Coagulation refers to a process in which
a gentle mixing action brings several particles into contact with one
another. As they clump together, the density of the mass increases
until it becomes heavier than water and then the particulate mass
will settle. The time required may be several hours or days, depend
ing on the size and density of the particles.

70

D--. ....
- +-
--. f-

--------------

Hopper .-

~ Sludge Removal

Figure 4-Horizontal rectangular sedimentation basin.

-- - --
-- --- - -- -
Inlet Settling Area Outlet- -Area Area

-- __Sl2dg~e~ ----- - -- --- -- -

Figure S-Four areas within settling basin.

In chemical precipitation, a chemical is added to the water which
causes the particles to clump together in a mass called a "floc."
The floc then settles out of solution or may be filtered out. The
degree of clarification depends upon the amount of chemicals added
and the care with which the process is controlled. Through the use
of chemical precipitation it is possible to obtain water essentially
free from solids in suspension or in the colloidal state (Metcalf and
Eddy 1972). In wastewater treatment processes, from 80 to 90%
of total suspended solids, 50 to 55 % of total organic matter, and
80 to 90% of bacteria may be removed by chemical precipitation
(Metcalf and Eddy 1972).

The most commonly used chemicals for precipitation in fish
culture water are lime (Ca(OHh) and alum, or aluminum sulfate
(AI2(S04h ·14H20). However, use of these chemicals may alter
the pH of the water somewhat; therefore some control must be main
tained on the pH.



Sand filters

Biological filters

In biological filtration, the organic nitrogenous compounds in the
water are converted aerobically into nitrate. Simply put, the pro
cess is a two-step conversion of ammonium nitrogen (NH: - N)
to nitrate as shown by the kinetic reactions in Equations 1 and 2
(Wheaton 1977):

Sand Layer
Small Gravel

Large Rock

Collection Hain For Effluent Discharge
and Backwash Inflow.

Figure 6-Rapid sand filter utilizing layers of different sized filter media (Wheaton
1977).

Influent

Filter
Tank

A discussion of biological fIltration was included in solids
removal, since the nitrification process just described begins with
organic solids dissolved into solution. As previously mentioned,
natural waters contain very little ammonia, the nitrification pro
cess being triggered by conversion of organic nitrogen to ammonia.
However, water that has been previously used for fish culture may
contain appreciable amounts of ammonia.

In biological filter design, the major operating parameters to be
defined are fIlter configuration, flow rate and distribution, waste
loading, surface area of the fIlter media, residence time, and such
environmental variables as temperature, pH, oxygen concentration,
and organic loading (Muir 1982).

Many types of fIlter media have been tried, the object being to
increase the surface area available for bacterial growth. The rate
of ammonia removal can be directly related to surface area in those
systems where the flow through the media has been evenly distrib
uted (Muir 1982). Some types of media include sand, gravel, stones,
plastic media of various shapes and sizes, styrofoam shapes, wooden
pallets, and plastic netting material. As water passes over the media,
bacteria extract their nutrients, oxygen, and other life needs from
the water.

There does not appear to be a general system or set of equations
available to design biological fIlters. Most design efforts in the past
have been based on the results ofequations used to design submerged
and trickling fIlters in sewage treatment plants. Many researchers
in the past two decades have attempted to describe mathematically
the design of biological filters for aquaculture use, with varying
success. Their efforts are described at length by Wheaton (1977)
and Muir (1982). Spotte (1970) recommended, as a rule of thumb,
that a hydraulic loading rate of at least 42 L/(rnin· m2) of fIlter bed
surface be maintained through the filter. Muir (1982) emphasized
that for proper nitrification to take place within the fIlter, oxygen
must be available throughout the fIlter bed. At least 1-2 mg/L of
oxygen is required for nitrification to occur normally (Muir 1982).

A simple biological filter consists of a box filled with rocks (Fig.
7). Water enters the top, flows downward through the fIlter, and
passes out through underdrains in the bottom of the box. This type
of configuration is referred to as a downflow filter. Filters of the
same basic configuration may be operated as upflow fIlters, where
the water is forced upwards through the bottom of the box and flows
out the top. Both of these filters generally perform the same, and
since the rate of ammonia removal is related to surface area, the
upflow and downflow regimes are equivalent (Muir 1982). One

(1)

(2)NO; + 0.502 = NO)

In Equation 1, ammonium nitrogen is utilized as an energy source
by autotrophic bacteria of the genus Nitrosomonas and converted
into the relatively toxic nitrite. In the second stage of the process
(Equation 2), bacteria of the genus Nitrobacter convert the nitrite
to the nontoxic nitrate. This process is called "nitrification" and
is known by every fish culturist.

Although the nitrogen cycle begins with the conversion of organic
nitrogen into ammonia, this stage is usually completed before the
water reaches the biological filter. Ammonia occurs at very low
concentrations in natural waters, or it may be present in fairly high
concentrations in fish culture water that is to be recycled. Un-ionized
ammonia (NH3) and nitrite (NO;) are toxic to fish and other
aquatic animals at very low concentrations (Bell 1973; Boyd 1982;
Wheaton 1977; Spotte 1970), while nitrate (NO) appears to have
very little, if any, toxicity even at concentrations as high as 400
mg/L (Boyd 1982; Wheaton 1977; Spotte 1970).

Sand filters consist of a layer of sand or other particulate material
through which water flows. Filtering is a mechanical process by
which particles too large to pass through the spaces between sand
particles are filtered out. The maximum particle size which may
pass through the ftlter is detennined by the sand grain size. Generally
sand particle sizes vary from 0.02 to 2 mm (Wheaton 1977). By
using gravel, rocks, and various shaped plastic media, the particle
size removed may be extended upwards.

Sand ftlters may be classified as slow or rapid (Spotte 1970; Muir
1982; Wheaton 1977). In slow sand filters, the hydraulic loading
rate is usually about 0.2 m3/m3 of filter bed per day (Muir 1982).
The sand grain size normally varies from 0.3 to 0.4 mm. The
smallest particle size removed with the filter is about 30 J.I (Spotte
1970), and the depth of the filter bed is usually no more than 0.7
m (Muir 1982). The filter must be cleaned by periodic backwash
ing or by scraping off the top layer of sand and replacing it with
washed sand.

In rapid sand filters, there is generally more than one layer of
filter material. Three to five layers of various size particles are com
monly used, with the layers arranged in increasing size from the
bottom of the filter, with the finest material on top (Fig. 6). The
smallest size particle removed by the rapid sand filter is determined
by the sand grain size of the uppermost layer, but generally the
smallest particle removed is the same as for the slow-rate sand filter,
i.e., 30 J.I (Spotte 1970).

In rapid sand filters the hydraulic loading rate ranges from 60
to 200 m3/m3 of filter bed per day (Muir 1982). The depth of the
filter bed varies from 0.7 to 1.0 m (Muir 1982). These filters must
be cleaned periodically by backwashing and some means of disposal
of the backwash must be provided.

71



Effluent Underdrain
Collection
System

Influent

Water
Collectio
Area

Figure 8-Trickling tilter.

Figure 7-Typical downOow biologicattilter.

Figure 9-Rotating biodisc system (a) side view and (b) end view.